
 FINAL
 Anchorage Water and Wastewater Utility

Eklutna Water 
Treatment Facility Plan
March 2018

14432 SE Eastgate Way, Suite 100 
Bellevue, Washington 98007
Mike Hyland, P.E., BCEE, PMP 
Senior Project Manager 
206-518-2297





 

i 

Table of Contents  

Section 1 Facility Plan Introduction and Format ............................................................... 1-1 

1.1 Background and Previous Related Work........................................................................................................ 1-1 

1.2 Purpose of this Facility Plan ................................................................................................................................. 1-1 

1.3 Format ........................................................................................................................................................................... 1-1 
[...]
EPA’s currently uses two methodologies for developing new or modifying existing regulations.  

New contaminants which are known to exist in drinking water but which are currently not 

regulated can be included on the Contaminant Candidate List (CCL) published by EPA once every 

5 years. Candidate contaminants are identified through data generated by EPA’s Unregulated 

Contaminant Monitoring Rule (UCMR) which requires utilities to sample and analyze water for up 

to 30 identified contaminants once every 5 years. Contaminants reviewed under UCMR are 

selected by EPA based on internal reviews and recommendations from advisory organizations 

including the National Drinking Water Advisory Council, and the National Academy of Sciences - 

National Research Council. 

Once a contaminant is identified on the CCL, it may become a regulated contaminant if it may 

have an adverse effect on the public health, it is known to occur in public water systems at a 

frequency and concentration to warrant concerns for public health, and, in the opinion of the EPA 

Administrator, regulation of the contaminant presents a meaningful opportunity for health risk 

reductions for individuals served by public water systems. 

As a result of the latest CCL review, EPA is considering regulation of Strontium and Perchlorate. 

In addition to regulating new contaminants, EPA is also mandated to review existing regulations 

once each six years. This review process has proven to be lengthy with the only revised rule 

promulgated since the 1996 amendments to the Safe Drinking Water Act being the Revised Total 

Coliform Rule (RTCR). 

Strontium 

In October of 2014 the EPA announced a preliminary determination to regulate strontium in 

drinking water. Strontium poses a hazard to human health because it has the potential to replace 

calcium in bone and therefore affects skeletal development.  

Occurrence  

According to the EPA strontium has been detected in 99% of all public water supplies; while most 

water supplies have very low levels of strontium, strontium is present at concentrations which 

are ‘concerning’ to the EPA in 7% of public water supplies. Strontium is introduced into surface 

water sources by either surface waters in contact with mineral deposits or by the deposition of 

small airborne particulates into surface waters.  

Removal by Treatment Plant 

Removal of strontium by conventional coagulation and sedimentation is difficult. Removal 

efficiencies of 12% by conventional alum or ferric sulfate coagulation have been documented in 

the literature. Higher removal efficiencies have been documented in plants which utilize softening 

or ion exchange.  



Section 3 •  Basis of Planning  

3-25 

Anticipated Limits 

As of the writing of this report the EPA has not released any official data regarding the proposed 

limits on drinking water concentrations of strontium. A document produced by the AWWA 

presents a speculative risk assessment analysis which anticipates the MCLG as being between 4.2 

and 4.4 mg/L. 

Perchlorate 

In 2011, the EPA reversed a previous 2009 determination stating that perchlorate did not present 

a meaningful opportunity to protect public health. The EPA had previously intended to announce 

a proposed MCL for perchlorate by 2013, but that process has been delayed.  

Occurrence 

Perchlorate is produced in industrial settings in the manufacture of explosives or high strength 

fuels. There is a small potential for perchlorate to form naturally, but in almost all cases where 

perchlorate is found in drinking water sources the source of the perchlorate can be traced back to 

human activity.  

Removal by Treatment Plant 

Anionic exchange processes have been shown to be effective at removing perchlorate from 

drinking water sources, but the cost of implementing this process at a plant which did not 

previously employ anionic exchange (e.g. for nitrate removal) can be significant.  

Anticipated Limits 

It is not known what limits will be set by the EPA for perchlorate. California and Massachusetts 

already impose a limit of 6 µg/L and 2 µg/L respectively. Given the pristine nature of the EWTF 

water source, it is unlikely that perchlorate would ever become a contaminant of concern.  

Carcinogenic Volatile Organic Compounds 

Volatile organic compounds (VOCs) are a large group of carbon-based chemical compounds that 

evaporate or subliminate readily at room temperatures. Carcinogenic VOCs (cVOCs) are a subset 

of VOCs which can cause cancer. 

In 2010, EPA announced a strategy to strengthen protection of public health by promulgating 

drinking water regulations addressing contaminants as a group rather than by setting MCLs for 

individual contaminants. The first of these was cVOCs which included 16 VOCs which cause 

cancer. Of these some were already addressed in existing VOC regulations with individual MCLs 

ranging from 0.002 to 0.005 mg/L. Unregulated cVOCs include aniline, benzyl chloride, 1,3-

buadiene, 1,1-dichloroethane, nitrobenzene, propylene oxide, 1,2,3-trichlorpropane, and 

urethane.  

As of this writing, EPA is reviewing issuance of cVOC regulations. 

Expanded DBP Regulations 

The EPA is reviewing whether to promulgate additional regulations addressing currently 

unregulated DBPs as part of its internal 6-year review of existing regulations. Candidate 

contaminants under consideration are nitrosamines and chlorate which can be introduced into 



Section 3 •  Basis of Planning 

3-26 

public water supplies partly due to disinfection practices. Review of this issue was to be 

completed by 2015, but the Agency has yet to announce new regulatory action on these 

contaminants.  

Other Unregulated Contaminants 

The EPAs Contaminant Candidate List (CCL) program whereby unregulated contaminants are 

identified, screened, and selected for regulatory action has proceeded with some delays. The 

fourth round of candidate contaminant listings (Contaminant Candidate List 4 [CCL 4]) was 

issued for review in 2015 by the Agency and includes 100 chemicals or chemical groups and 12 

microbial contaminants known or anticipated to occur in drinking water. Types of candidate 

contaminants include chemicals used in commerce, pesticides, biological toxins, DBPs, 

pharmaceuticals, and waterborne pathogens. 

3.3.7 Conclusion 
From the review completed in the preparation of this Facility Plan, no excursions from either 

current or known forthcoming regulatory requirements regarding treated water quality were 

found for the EWTF.  

3.4 Water Reliability 
Appendix D includes a complete technical memorandum that evaluates the current and future 

reliability of Eklutna Lake as a continued water source. The study concludes: 

1. The Eklutna Lake system provided ample water for historical withdrawals, at an 

average rate of 19,417 AFY or 17.3 MGD, without being drawn down below a lake level 

of 822 feet (vs. 814 feet intake); 

2. When applying a consistent annual withdrawal of 17,000 AFY or 15.2 MGD, lake levels 

are drawn down to the intakes due to the lower runoff and available storage in the 

1990s; 

3. By the end of the century, precipitation in Anchorage is forecasted to increase by 15% 

to 30% and temperatures are expected to increase by 4°F to 6°F. The result of these 

changes are increased runoff and high rates of glacier melting.  

4. With forecasted climate change impacts, evaporation at Eklutna Lake will increase by 

40%, runoff will increase by 11%, and local precipitation and lower watershed runoff 

will increase by 20% by the end of the century. 

5. This increase in runoff will allow Eklutna Lake to support a withdrawal rate of 40,000 

AFY or 36 MGD for continued water supply. Note that this assumes all other flows, 

including hydropower withdrawals will stay the same.  



 

 4-1 

Section 4 

Process Mechanical Infrastructure 

4.1 Overview  
This section discusses process mechanical systems at the Eklutna Water Treatment Facility 

(EWTF), and are presented generally in order of the water treatment processes. Separate 

subsections have been included for the following: 

▪ Section 4.2 - Energy Recovery 

▪ Section 4.3 - Raw Water 

▪ Section 4.4 - Flocculation 

▪ Section 4.5 - Sedimentation 

▪ Section 4.6 - Filtration 

▪ Section 4.7 - Clearwell and Effluent Vault 

▪ Section 4.8 - Waste Washwater 

▪ Section 4.9 - Residuals Management 

▪ Sections 4.10 through 4.15 - Chemical Systems: 

• Section 4.10 - Polymer (Settling Aid Polymer and Filter Aid Polymer) 

• Section 4.11 - Polyaluminum Chloride (PACL) 

• Section 4.12 - Fluoride 

• Section 4.13 - Sodium Hypochlorite (Onsite Generation) 

• Section 4.14 - Soda Ash and Ferric Chloride (Legacy Systems) 

• Section 4.15 - General Chemical Systems 



Section 4 •  Process Mechanical Infrastructure 

4-2 

 

Figure 4-1 
Eklutna Process Flow Diagram  
 

Each unit process treatment system was generally evaluated based on the following: 

▪ Ability to meet plant or system capacity 

▪ Impact posed by regulatory requirements  

▪ Likelihood and consequence of failure of its constituent assets 

▪ Need for O&M improvements or increased efficiency 

▪ Effects on worker safety and environment 

Based on this evaluation, process mechanical infrastructure was inspected in the field and 

discussed with AWWU staff and other team disciplines. A preliminary Process Recommendations 

Review Workshop was held with AWWU on November 8, 2016, to review draft recommendations 

and obtain additional input. Alternatives were evaluated where applicable for qualitative factors 

(e.g. ease of operability) and quantitative factors (e.g. net impact on O&M costs) to determine 

recommended improvements. Each recommended improvement was assessed for Relative Need 

(i.e. how critical is a given recommendation) and Complexity (i.e. how extensive would the 

implementation be for a given recommendation). Construction cost estimates were also prepared, 

which in turn were used to derive planning level project costs presented at the end of each sub-



Section 4 •  Process Mechanical Infrastructure  

4-3 

section. Please note that construction and other cost estimates included herein are conceptual in 

nature, and these costs should be refined during future engineering planning, evaluation and 

design efforts. 

4.2 Energy Recovery Station  
Eklutna WFP’s Energy Recovery Station is located in the area shown below. The facility utilizes 

excess head on the incoming raw water to generate power for the facility. 

 

Figure 4-2 
Energy Recovery Station Location 
 

4.2.1 Existing Facilities and Infrastructure  
The design criteria and capacity for the Energy Recovery infrastructure is shown in the table 

below.  

Table 4-1: Energy Recovery Station Criteria 

Component Unit Value Remarks 

54" Venturi Tube No. 1  

Turbine No. 1  

    Rated Output BHP 922 750 Kw  

    Capacity MGD 45 Mfg = Gilkes, Rated net head = 144', Speed = 450 RPM 

Actuated Needle Valves - Turbine inlet No. 2 Auma Actuators 

30" Energy Dissipater Valve No. 1 Turbine Bypass 

 



Section 4 •  Process Mechanical Infrastructure 

4-4 

4.2.2 Asset Management Planning Considerations  
A copy of the entire Asset Management Plan is included in Appendix B, which includes a 

description of the formal asset management methodology used for the EWTF. Several assets 

associated with the energy recovery system (both process mechanical and Instrumentation & 

Controls) were found to have a moderate risk level. No assets were found to have a major or 

catastrophic risk rating level. The risk matrix shown in Figure 4-3 is excerpted directly from the 

Asset Management Plan. In accordance with the governing AWWU Risk Response policy, these 

moderate risk assets should be addressed through capital and/or operational recommendations 

developed as part of this Facility planning effort. 

Table 4-2: Energy Recovery Station - Summary of Asset Management Output 

 

4.2.3 Assessment  
Infrastructure identified as being in need of upgrade during the Facility Plan assessment(s) 

include the electrical motorized operators (actuators) for each of the following five valves: two 

(2) needle valves, two (2) isolation valves, one (1) sleeve valve, and the system’s control panel 

and SCADA interface.  

ER1 Motorized Valve Operator Replacement  

The two needle valves are actuated by Auma electrical motorized operators which are reportedly 

not reliable nor completely compatible with the existing plant control/SCADA system. Similar 

actuators serve the remaining motorized valves. This lack of reliability creates increased operator 

time to ensure the valves have been actuated to the correct position. Below are pictures of the 

needle valve and actuator. 

15% 25% 25% 20% 15%

Process Area Asset

Condition 

Assessment Rating 

(LoF Score)

Social - 

Customers 

& 

Repultatio

n

Safety & 

Security

Environment 

& Regulatory

Reliability 

& Financial 

Impacts

Spare Part/ 

Manufacture

r Support

(P-4 Plant Influent Pipe) 54" Venturi 3 2 2 2 3 3 2 2

Generator Feed & Bypass Exposed, Major Valves (that are not 

listed elsewhere) & Pipe 3 2 4 2 3 3 3 3

Turbine Generator Feed 42" Isolation Butterfly Valve (BV) 4 2 2 2 4 3 3 3

Turbine Generator Feed Needle Valve 5 2 2 2 4 3 3 3

Turbine Generator Feed Needle Valve 5 2 2 2 4 3 3 3

Turbine Generator 750 KW Hydro Turbine 5 2 2 2 4 3 3 3

Turbine Generator Bypass 30" Isolation BV 3 2 2 2 3 3 2 2

Turbine Generator Bypass 30" Sleeve Valve 3 2 2 2 3 3 2 2

Turbine Generator & ERS Controls Control Panel (including hardware/ 

software)
4 2 2 2 4 5 3 3

Bridge Crane - Structure 10 Ton Bridge Crane 2 2 2 2 3 3 2 2

Bridge Crane - Equipment 10 Ton Bridge Crane 2 2 2 2 3 3 2 2

CONSEQUENCE OF FAILURE (CoF) (60%) RISK

Rounded 

CoF Score

Risk Rating 

- Rounded

GENERAL

LIKELIHOOD OF 

FAILURE (LoF) 

(40%)



Section 4 •  Process Mechanical Infrastructure  

4-5 

 

Figure 4-3 
Existing Energy Recovery Needle Valve and Operator 
 

Currently the plant utilizes Rotork electrical motorized operators for most of the process valves. 

These actuators have been found to provide a high degree of reliability and are compatible with 

the Plant’s control/SCADA system.  

The existing valve actuators are not consistently reliable and require operator attention is 

needed, so this is deemed a relative Medium Need item. Replacement of the actuators would be 

straight forward and would not require plant downtime due to the plant’s ability to by-pass the 

generator entirely. Therefore, this item has been given a Low Complexity. 

Table 4-3 provides a summary of economic considerations for replacing the existing system – 

note that more developed ‘project’ costs for recommendations suitable for capital planning 

purposes are developed at the end of this section and are used in Section 5 – Summary of 

Recommendations. O&M costs that are anticipated to be the same as the existing costs have not 

been included below.  

Table 4-3: ER1 Motorized Valve Operator Replacement – Cost Impact Summary 

Item Criteria Cost 

Construction Cost Component of 
Installing New Actuators 

Five Rotork actuators and related 
electrical and I&C work. 

$75,000 

Operation & Maintenance Labor 
Cost Savings 

1 hours per week per actuator less 
operator monitoring time 

$22,500 per year 

 

ER2 Generator Control Panel and SCADA Interface 

The existing ERS control panel is over 30 years old with an anticipated life of approximately 40 

years.  

The interface between the existing ERS Generator Control Panel and the Plant SCADA System is 

not functional. The ability to set the generator MGD setpoint remotely and to remotely start the 

generator in automatic mode currently do not function consistently. 



Section 4 •  Process Mechanical Infrastructure 

4-6 

AWWU has indicated that the procedure for synchronizing and bringing the generator on line 